F-

1. E-1 Cylinder head/Cylinder “S il 3k /" T {------ e

- I

2. E-2 Cylinder head cover/Inlet tube “TEL 3k B /RE S <mmmmmmmmmm e e

3. E-3 Crankcase/Oil pumb BB/ HLMIFE ---m-rererorrereremmmmmeereseeeeee e

Y

4. E-4 Camshaf/Air valve (4 BRI | -mecmrecmemsemmmmammememmmmemmemeemeemeememmions

3. E-5 Cam chain/Tightening device 1 B g /i B B8 —— - e —rmcmmsesmanacamas s onesaana s an s e e mmnmmiaan

6. E-6 Right crankcase cover 45 FAIFH ff -~-vreemememmmemm e mmm e e e )

Rl e ol S

= A e

8. E-8 Magneto/Starting motor B HUML/E B B AL ~m-nsmrassemmce oo oo e

9. E-9 Starting clutch {2z} B & 3%------ SR R o

e )

10. E-10 Left crankcase Cover 22 Ml fi------n--swcsresecsemscmeerecmemmermermmsmesmesmemaseemeees

Smmamea e i)

11. E-11 Starting device A2 HN3E B wrmvrmmeemmmmmmeameennnes

o o o s N R B B e b I l

I e o e

13: E-13 Transmission device BBl -0

14. E-14 Gearshift setup BBl 0 -amm e o

et e



E-1 CYLINDER HEAD/CYLINDER ~(ifl L / <{[{&

REF.

NO. PART NO. # P8 DESCRIPTION Q'Ty
1 | W126X. 12200 | &Lk Cylinder block 1
2 | C125,12002 | “(EL{4He Cylinder gasket 1
3 | C125. 121004 | “(&L 3410 Cylinder head set 1] [
4 |C125. 121014 iEHI1SE Inlet valve pipe |
5 |C126.12102A | H*I1S%® Exhaust valve pipe 1
6 | C125.12001 | “(&TkuE1bal ¢t Gasket, cylinder head ]

7 | 100, 12005 My [ £ W Clamp, drain pipe ]

8 | 100.12017 | AULERHE: M6 X 35 Stud M6 X3 | 2

9 | 100.12019 | SR M6 < 23 Bolt M6 x 23 2

10 | 100. 12013 | #ihpEE Bush |

11 | 100. 12015 M 115X 16X 1.8 Washerll.5 X 15X 1. 8 ]

12 | 100.12016 | HiEWEIM 15 X 18.5 X 2,6 | O-ring 156X 18.5 X 2.5 1 :
13 | 100.12018 | HiE# M 11.5x 16 X2.5| O-ring 1.5 X 16 X 2.5 e
14 | 100. 121034 | O&IfsbHig O-ring A
15 | 100, 12014 ﬂ.ﬁﬁﬁ'ﬁ.ﬂﬂ’rﬂ X111 X 1.6 Sealing ringg X 11 X 1.5 _t_
16 | 100, 11020-2| 5Efichis x 12 Pin8 % 12 A
17 | 100, 12012-2] SE{4]8 x 14 Ping x 14 2

18 | GBA787 B M6 X 12 Bolt M6 X 12 1

e




E-2 CYLINDER

HEAD COVER/INLET TUBE Al Jk a6/ IE-u i

':E_' PART NO. % DESCRIPTION a'TY
1 |c120.12106 | “(fmsk Mk Cylinder cover 1
2 1C100S. 12110 | A&T3LA4 B Cylinder R. cover 1- E
3 1100.12108-2 | MEIkZEnk 72 Cylinder L. cover 1
4 [100.12112 |0 Yalve cover p)
5 (C120, 12107 | 3k Vo ot w5 4 4 Gasket, cylinder cover L4
6 [100. 12111 | ATt sy GAEket cybindor R eovor | L
7 | 100. 12109-2 | STk A i 72 Gasket, cylinder L. cover ]
8 |C125.12006 | 74l Carburetor gasket |
9 |110.12003 | #AUHF Inlet piece o
10 [110.12020 | ST HERG AL Inlet piece gasket L
11 | GBTB25 AR Spark plug 1
12 | 100.12010-2 | 8 7 X 12.5 X 2 Washer 7 X 12.5 X 2 3
13 |100. 12011-2 | fHMB 7 < 12,5 X 2 Washer 7 X 12.5 X 2 1
14 |100.12009 |4AH:M 6.5 X 13X 1.5 Washer6. 5 X 13 X 1. 5 1
15 |100.12113 |0 KI#H 30 X 3 | 0-ring30 x 3 S
16 |C125.12004 |0 @ EH8 29 % 2.5 0-ring29 X 2.5 a
17 |cB5787 Wi OB~ 58| Bolt e
18 |GB5787 BEE GEHGEMIE ST | Bolt 2
19 {100, 12007-2 | T8 BEMT Nut M7 4
20 |100.12008 | ERH:ME X 110 boltM6 X 110 l
21 |GRET8T o8 b M6 % 20 Rolt i ;-




E-3 CRANKCASE/OIL PUMB (ihhas/ #Hlihst

':g' PART NO. % DESCRIPTION | Q'TY
L [C125X. 11200 | A5 i Hdh 4 414 Crankcase comp., R. |
2 |T110, 11001 f A 4 55 e Gasket, crankcase B
3 |CL26X. 11100 | Zc b S 300 4R 401 14 Crankcase comp., L. | |
4 |[T110.15100 il BE £ e S i-__
5 |T110. 15001 R g 0il pumb body, gasket 1
6 |100.11020 E{LH B X 12 Pin 8 X 12 2
7 |GBBI19 BT MB % 30 ScrewMb X 30 2
8 |GB819 4T M6 X 25 ScrewMé X 25 |
9 |[100.11002 Ll ok 328 P9 441 Fillter screen assy. | i
10 |C125. 11005 MU DU AR A B2 MT X 194 Bolta, eylinder stud M7 X 194| 2
11 [C125. 11006 SN SRR B 4 MT X ;ﬁﬁﬂhl;ﬂ;lﬂe} stud M7 X 202 __
12 |100. 11008 il Tube, Breather 1
13 1100, 11004 EALH 10 X 14 PIN 10 X 14 2
L4 |100, 11012 P 12 X 20 X 2 Washerl2 X 20 X 2 l-_d
15 (100, 11011 Iﬁ[ﬁh‘ﬁ& Bolt,drain plug |
16 | 100, 11007 i Clip, tube Fand I_ 1
L7 [100. 11018 ik 11,6 % 24 % 10 Dil sealll.6 X 24 X 10 1
I8 |GB5TRT B M6 X 50 Bolt M6 X 50 1
19 |GB5T8T R4 M6 > 60 Bolt M6 X 60 2
20 |GBRTRT B b MB X 65 Bolt M6 X 65 4 i

e




E-4 CAMSHAFT/AIR VALVE (" #b4ih/ /0]

REF.

NO. PART NO, # i DESCRIPTION QTY
1 | 100.14004 | $absees 0il seal 2

2 | C120.14100 | M4ESlisa ¢+ Camshaft set 1

3 | 100.14303 | 416 H Rocker arm 2 ;i
4 | 100.14001 | JEEFHY Rocker shaft 2

5 | C120.14002 | ™1 Intake valve 1 ]
6 |C120.14003 | () Exhaust valve 1 -
T | 100. 14006 | “([14h#o% Outer spring 2

8 | 100.14005 | (I IAMK Inner spring 2

9 | 100. 14007 i A Spring seat 2 1
10 | 100. 14010 mAREIE & Ring, outer spring seat 2

11 | 100. 14008 | (|43 Clamp 4

12 | 100. 14301 AT ST Adjusting screw g

13 | 100. 14302 AN R Adjusting nut 2




E-5 CAM CHAIN/TIGHTENING DEVICE "Mibhis& /B ]
TE‘ PART NO. %2 W DESCRIPTION QTY
1 | 10014011 | IEM M EhEES: 28T Timing driven sprocket28T ]

N 2 | 100.14200 | ErHE# Chain |
3 | 100, 14406 |#E&EKESAYE Tightening arm |
4 | 100.14405 | #4ik KR4 Tightening idler wheel set '-_15*
5 | 100, 14407 | #ETREME .08 Tightening arm shaft ]
6 | 100, 14408 | GEFik B+ Tightening rod spring “T_
7 | 100. 144007 | Bk A AL Tightening rod assy 1
8 | 100. 14411 | e BEH L Tightening rod head 1
9 | 100.14402 |BEESmIELAN Chain guide roller set "—'1*-"-
10 | 100. 14404 | SpstdR i M8 X 20 Bolt M8 x 20 !
11 | T110. 15004 | aliFEse 0il pump drive sprocket | q
12 | GB5787 BRI MB X 16 Bolt MG % 16 |
13 | 100. 14409 | #EHRMMI4 X 1.5 Nut plug Mld X 1.5 ]
14 | 100.12021 |4REENMS X 12 Bolt M5 X 12 3
15 | 100, 14410 | $34504 14 X 20 % 2 Washerld X 20 X 2 |
16 | 100.12009 |¢A4MI6.2X 11 X 1.5 |Washer 6.2X 11 X 1.5 i |
17 | 100, 12028 |4A4M8.2 X 14X 1.5 |Washer 8.2X 14 X 1.5 |
18 | GBT0 PSSR B M6 < 13 Bolt M6 X 13 e




E-6 RIGHT CRANKCASE COVER A il 4iliffi i
REF. pART NO| 4% % DESCR =
NO. ! IPTION Q'TY
1 |100.11401 | % iklisat R. crankcase cover T
2 |T110.11019 | ApRiNEEerds | Airproof mat, R crankcase cover ] i
* 3 | 100, 11408 FEh Cover 1 1
4 [100.11020 | sEfiiis x 12 ping X 12 3
5 |100. 11402 HlilEr R Guage oil lever 1 7
6 [100.11410 | mAROMSHAE | Clutch canshaft set Tl
7 |100. 11411 AR HME | Clutch camshaft spring 1
8 [100.11414 | a8 HMEMH | Clutch camshaft position pin L
9 |100.11416 | BEA 2RI Cluteh dial plank |
10 | 100, 11415 e o fiw He AL Clutch press plank RS |
11 [100. 11420 | Wgesms) Adjust screw o
12 | 100, 11418 wlidd 12 x 21 X 4 0il seall2 X 21 X 4 |
13 [100, 11409 |2 13.7X 24 X5 |0i1 seall3. 7 X 24 X 5 T
14 |100.11419 |0 XIWEEH® 14 X 1.5 [ O-ringl4 X 1.5 =
15 | 100, 11403 0 B4 18 X 3 O-ringl8 X 3 | d
16 | GBB1Y eI Mb % 16 Screw M6 X 16 B | 1
17 | GBB19 ERET MG X 20 Screw M6 X 20 PR 2
18 | GB6L70 $ 1 M6 NutM6 {ic
19 | GB5787 HAS M6 ¢ 40 Bolt M6 X 40 &
20 | GB578T 85k MG X 55 Bolt M6 X 55 3o
21 | GB5787 I MB X 65 Bolt M6 % 65 i




E-7 CLUTCH #j&rge

R | PART NoO. % DESCRIPTION | Q'TY
1 100. 21207 HaeRniE Clutch outer cover 1 i
2 |100.21015 |@&RRiE Clutch end cover 1
3 100, 21018 | BoBRMMEHEB Airproof mat 1
| 100. 21208 FEhih§e b3 Initiative gear outer set 1
6 |100.13002 |%43E Shaft sheath 1
6 | 100.21202 |JEsEA Friction tray 2
7 |100.21208 |W&EBTH Clutch below plank ]

W125.21201 | #H&88 L Cluteh upper plank 1
9 100, 21206 FEhii Initiative tray 1
10 | W125.21205 |3 Spring 4
11 |100.21212 |WSBERRE Cluteh shock absorption spring 4
12 | 100.21012 | B& ARHEFFLE 0 Cluteh handspike 1
15 | 100. 24118 | 34448 Spring circlip 1
14 | 100,21004 |FR3E Ferrule 1
15 | 100.21300 | W& \shik%e Driven gear 1
16 | 100. 13001 | W& EHER Initiative gear |
17 | 100. 21017 iﬂiﬁﬁ“ Through oil tube 1 ¥
18 | 100.21018 |HisHEEAHE Spring ]
19 | 100.21023 |#HFEE : Bushing E
20 | 100. 21003 [ ek M14 X 1 Nut Mi4 x 1 ) |
21 | 100.21005 | ikiB#SME Washer g2
22 |100.21002 |HEFELEE 14 Washer 14 '1
23 | 100.21008 | 240 Cirelip V5
24 | GB819 SRE] MO X 12 Serew |
25 | GB292 hhak 6000 Bearingd000

s




E-8 MAGNETO /STARTING MOTOR#E HLHL/ &z HLAL

REF-PARTNO.| % DESCRIPTION | Q'TY
1 |C100. 31100-1| ¥ H4F Magneto rotor 1 !
2 |C100, 31200-1| B-F-414F Stator assy. ] i
3 |100.13003 | AMEBLENL0 Nut M10 En
4 |100.31005-2 | & Press plate 1
5 |GBSTBT sk ME X 20 Bolt M6 X 20 2
6 |GBB18 BBAT M5 % 16 Screw M5 X 16 e 2
7 |GBBI18 SRET M5 % 6 Screw M5 X 6 |
8 |100. 243002 | fahubLE Y Starting mator REAY; i
9 |GB578T R ME X 35 BoltM6 X 35 g

e E—— -




E-9 STARTING CLUCT2#h R £ 45
R | PART NO. % W DESCRIPTION QTY
1 | 100X. 31002 | B4k SCRAR Plate, oil separate 1

o | 100X. 24600 |EzhEEsEHF Sprocket comp, starting | 1
3 | 100.24400 |iEshEE% Chain, starting 1

4 |100.31004 |OJE#EEH 107 X 2 O-ring 107 X 2 .1.,,-

5 |100.31003 |MiEF30X 42X 4.5 0il seal 30X 42 X 4.5 !

6 |100.31001 |ithdf18.9 X 30X 5 0il seal 18.9X 30X 5 1

7 | 100X, 24004 | #EhiE% SRR Guide, starter chain 1 i
8 |100X. 24005 |jEahiE&IH Protector, stater chain | _
9 |100.24500 | AshEAReAdLl Outer, starting clutch !

10 | 100.24507 | iahE &M Side plate, starting cluteh ]

11 |100.24508 | E4idi5 X 11.8 Pin 5 %X 11.8 i
12 | 100, 24502 | #EEEVIR Spring, roller cylinder 3 i
13 | 100. 24503 | FEH Spring cap 3

14 |100.24504 | #EkE10 X 10 Roller cylinder 10 X 10 3

15 |GB70 P BB EE MG X 16 Blot M6 X 16 R
16 |100.11020 |sEfrdis x 12 Pin 8 X 12 i
17 |100.31007 |O0JE®HH6.8X 1.8 O-ring 6.8 X 1.8 2

18 | 100.24006 | BEEEHAR Plate, starting sprocket seting ] ]
19 |GB578T7 EREE ME X 10 Blot M6 X 10 1

20 |GBS5787 R ME ¥ 37 Blot M6 X 37 B
21 |GB5787 B MB X 28 Blot M6 X 28 1

22 | oB5787 S MG X 105 Blot M6 X 105 .
5




E-10 LEFT CRANKCASE COVER 4l o

':E: PART NO. 22 FF DESCRIPTION Q'TyY
1 | 100X, 11301 | Znrs# Cover, L.Crankcase 8l
2 | 100X.11017 | X)5 i Cover, L.RR.Crankcase iy
3 | 100X, 11018 | 27 iy i w4 Gasket, L.Crankcase Cover| |1 |
4 | 100.11302 | KYiFLi& Big view cap I |
5 | 100,11304 | OJE#HHHE 27.4 X 2. 4 O-ring 27.4 X 2.4 Ll |
6 | 100.11305 | APOFL#E M14 Small view cap M14 i
T | 100.11306 | OJEwiM 13.8 X 2.5 O-ring 13.8x2.6 | | |
B8 | 100.11020 | sefréis x 12 Pin 8 % 12 __;e_ ]
9 | GB5783 445 M6 X 30 Bolt M6X30 il
10 | GB5787 &R H: M6 X 50 Bolt M6 X 50 : 1- | q
11 | GB5787 SRk M6 X 25 Bolt M6 X 25

ST s




E-11 STARTING DEVICE jezh%s ¥

l:lE::f. 'PART NO.| % % DESCRIPTION Q'TyY
1 | 100, 24101 HEhi5E Starting gear ]
2 100, 24104 mEh R Starting ratchet wheel 1
3 | 100.24110 | /2shkl STarting shaft 1 i
4 | 100, 24105 by Spring 1
5 | 100.24112 W SR Ratchet spring hﬂsu:." 1 ]
3 100. 24111 e B R Ratchet spring plate e 1
7 | 100.24107 | AE&h$hAL (50 IE Spring L
B | 100.24108 | ahil o0 e Starting shaft spring base 1
9 | GBST83 gE e MB > 20 Bolt M6 X 20 h 2 |
10 | 100. 24106 s 17 WasherlT 1
11 | 100.24102 | #04 Washer 1
12 | 100. 24103 1418 Circlip 2 ]
13 | 100. 24118 {518 16 Circliplo 1
14 | 100.24200 | EshEEA Kick lever 1
15 | GB5783 iﬂ#‘iﬁ!ﬂi A 20 Bolt M6 X 20 1




E-12 CRANKSHAFT/PISTON i ili /95 %%
REF.\ pART NO
NO. - £ DESCRIPTION
: 1 | W125.13100 i 4 2+ Crankshaft assy
Yl 2 | w125, 132014 |#ESEEF—54 Piston ring set
W125. 132024 | 5 3EEf 2 54 Piston ring set
W125. 132034 | iEFRdl& 54 Ring assy
3 | W125.13205- | i%3% 54 Piston
4 | W125.13206 | #E 24T 14 X 41, 4 Piston pinld X 41,4
5 | W125.13207 | iEEESI4ME 14 Circlipld
6 |W125.13105 |¥EHF Jiont rod
7 | W125.13103 |4 BhiA Right crankshaft
8 | W125.13102 |7l Left crankshaft
9 | 100, 13104 LHEE Pin
10 | 100. 13106 IEmE 1 shikse Timing driveing gear
11 | 100. 13101 4 [ i Key
12 | GB292 Sl 6322 Bearing6322
13 | W125. 13107 | #4) Whik Roller Bearing
14 | W125. 13006 iﬂ]ﬁ?‘:}ntﬁ!ﬁe Gear
&

Ty F




E-13 TRANSMISSION DEVICE EHlfi

REF\PART NO.| % & DESCRIPTION QTY
1 | 510022101 | f&EhE%E Driving principal axis 1
o | s100.22201 | 4EEhEI%E Driving countershaft 1
5 | S100.22203 | B4 1 g Gear 1
4 | 5100 22213 | th%eEE Gear sheath ] 4
5 |s100.22104 | Fhie Rithie Gear 1 E|
6 | 8100.22204 |Bi%h2 B Spline driven gear 1
7 | 8100.22106 Eiha #ihEe Spline driveing gear 1
g | s100.22205 | @40 A Gear 1
o |s100 22106 |F4E4EER Gear 1
10 | s100. 22206 | B4 EihR Spline gear 1
11 | 100. 22001 25l thy 58 Driveing gear |
12 | 100, 22002 F: a5l BESR B R Initiative chain driver rivet plank 1
13 | 100. 22214 i Washer ]
14 | 100, 22212 e Washer 1
15 | 100.22216 1 HE R Washer L
16 | 100.22108 |jcEREaE Washer 3
17 | 100, 22109 Pl gt Washer 1 ]
18 | 100.22110 5 Clip 4 8
19 | 100.11014 dd 1T X 29X A 0il seal 17T X 29X 05 » 1
20 | GB6TE3 Y B MG X B Bolt M6 X 8 g
21 | GBZ292 &Rk 6203 RBearing 6203 i
22 | GB292 &tk 6001 Bearing 6001 & _"L. g
23 | GB292 ik 6201 Bearing 6201 1 e

13-




y
&;—-14

4]
L
zm

E-14 GEARSHIFT SETUP 453 b

"S|PART NO.| % % DESCRIPTION Q'TY
1 | 100. 23102 Mgtk X Gear fork 2
2 | 100, 23106 3 [0) 8 Pin 2
3 | 100. 23107 IR I Spring clip 2
4 | 100.23101-2 | =iy Drum 1
5 | 100. 23002-2 | TERERE Plate gearshift erum stopper 1.-“d
6 | 100,23108 5400 5 Pin 4
T | CL0O0. 23300 | sfirdizfl 44 Shift drum position set 1
8 |C100.23001 |sefeigsnsg Spring |
9 | 100, 232008 | %4 Shift arm assy ]
10 | 100, 23209 A Sheath 1 i
11 | 100, 23204 A FE VA 4 Spring 1 1
12 | 100. 23208 A0 i P Spring B
13 | 100, 11016 WG EdRlE | Bolt 1
14 | GBEIB SRET M6 < 12 ScrewMb X 12 1 |
15 | 100, 31301 B i Gear position contact pice 1 i
16 | 100. 11010 B 3 b Gear position press piate ] ]
17 | GB119 SEALHI3 X 8.5 Pin 3 X 8.5 2 |
18 | 100, 23210 EREE M6 X 16 Bolt M6 X 16 1
19 | GB119 FEALEH 4 X 10 Pind X 10 1
20 | 100.31302-2 | RiEEkH Gear position wiring harness _1‘“ l
21 | 100.11015 llEf 11.6 X 24 % 10 [0il seal 11.6 X 24 X 10 __1
22 | 100, 31304 0N 14 % 1.7 O-ring 14 X 1.7 S|
23 | GBTO IS MR MG X 16 |BoltM6 X 16 i ml j
24 | 100.31305 £ Rubber gasket T




e

E-14 GEARSHIFT SETUP 4884144

RS '|PART NO.| % # DESCRIPTION
25 | 100, 234004 | ZRikkiR - Gearshift pedal
26 | GBST8T dEEE M6 X 20 Bolt M6 X 20
27 | 100.23100-2 | 20k SR 14 Gearshift durm fork assy
28 | 100. 31300 ¥ i Gear position assy
29 | 100. 23200 A b2 i A1 Gear shaft assy.,

1B




